- =3 _ ==
AR K
N B s
S| FR
= > B === S e B
=TT o5 |SF
| 2 |3
x| - H =
L & ~ ||
N
e
R |w|  |E
e i
NG
=
| 1 ||
Ny
S
nir> ]
fsks
oo [ ;m‘%
S
0
I
i % i
-
v;.%
2 x| R |4
- K X T |
—
)
=
- =)
- ~
O
cn
< <t
w
- 5 /A |
= O
A m
p—
- m )
R
O
al
I, o>
- S w [ =
& ol =
& B o2l W 2l R =T
Bl =l 2B |m| | @ |m|E




141 5015.33101 BEox130 | 1
] 210600027 BEHE6x1430 | 1
13 701630525-F MSxDS- WA AAAEA| L 25 5008. 34104 HHyE 1
1] 70163051-F | MSxD_ARAAAEL ]| 3 M| 01630530-F | S0 pRxAAAEL| 2
1l 50033220 Mex30p e | 1 23| 5008.31902 $EEL 1
10 5015. 33201 HEREE 1 2 T.BCB33. 16 PRFAH 1
[ 5015. 31902 REsE44 1| AL | ] 501531903 e 1
8 T01630630-F | Méx30-y g addT | 4 20| 500331915 TEXAA 1
7 5015, 31101 EEEHA 1 18] 01630625-F | Mex2s AL | 1 k& Al
6 320400022 M0 N AR 1 17 5003. 31913 VL] 1
5 320500038 24 1) 1 16] 50153302 B 081480 1 HEIHERTAERAR
4 320500039 T4 1) 1 15 5013. 33203 AREREX | 1
3 01630520-F | MSxQ0- A~ A AR | 4 143 5003.33501 A& 5 _ _ . )
2 T. B6TI538-001 WETE 1 (142 50033400 SudARE 5 *\fﬁw o %ﬁf e PR PR R BOTJ5 PR AL AR
1 5015. 31901 iRy 1| Afade [ i S‘ ‘
BEl ko 4 K |nE| &% (B k¢ £ K HE| s P i T
1 [ 2 [ 3 | 4 6 ] 8 | 9 10




SUNSEEKER BCB43 ENGINE PARTS LIST

. o . . . Qty Needed
No. ERP Code English Description Chinese Description Per Unit
1 330900080 |SCREW AXES IRET A 2
2 331000281 [WAVE WASHER I 2
3 310800003 |CLUTCH o 1
4 331000041 [WASHER B G B 2
5 320300003  |M5x12 Screw M5x12_N7S A G IRET 2
6 320300006  [M5x20 Screw M5X20_P S AL G 85T 16
7 220200017 [Fly Wheel Cover L5 1
8 320700014  |Round Pin B5x10 [ A 44B5x10 4
9 320400050  |MS8 Nut M8_7 ff L} 2
10 320500025  [Spring Washer 8 BHEhg 2
11 320500019  |Flat Washer 8 SEARS 1
12 311900013  |Fly Wheel 1 KE 1
13 311800008  [Ignition Coil =R Egs 1
14 100000013 |M5X30 Screw M5X30_[N N AL E 85T 4
15 220200015  [Front-half Crankshaft Case B EEE] 1
16 341000035 Crankshaft Gasket 4 AR T 1
17 220200016 |Oil Seal W TC15X30X7 1
18 320900004  [Bearing 6202 1176202 2
19 320800003  |Half-round Key A FE3X5X13 1
20 310200031  [Crankshaft Assy i e AT 1
21 321000002  |Oil Seal TC12x22x7 WETC12X22X7 1
22 220200016  |Back-half Crankshaft Case EE e 1
23 320900013  |Eedle Bearing-Small Head /NSRRI R KBK101315.5 1
24 330700061  |Piston ThE 1
25 330900085 |Piston Pin T ZEE 1
26 331000122  |piston pin check ring THFER Y ER 2
27 330700062  [Piston Ring HEFEER 2
28 341000036 [Cylinder Gasket ST fRER 1
29 330700060  [Cylinder FTAR 1
30 341100011 Muffler Gasket TH S At 1
31 310300015  |Muffler bleaskans 1
32 320500017  |Flat Washer 6 SEARG 2
33 320500023 [Spring Washer 6 BMERG 2
34 320200168  [M6XG60 Screw MG6X60_ A 7~ Fi 24T 2
35 341000039  |Inlet Gasket HEAER 1
36 340700039 |Inlet Pipe HE 1
37 341000037 |Carburator Gasket R Er 1
38 320300007  |M5X25 Screw M5X25_IN NG IRET 2
39 311400052 |Chinese Carburator Ak Ih#s 1
40 310400078  |Air Filter Assy ZiEmAs 1
41 320500012  |Flat Washer 5 SEARS 2
42 320500023  [Spring Washer 5 B 2
43 320200161 [M5X55 Screw M5X55_ A 75 B4 T 2
44 320300004  |M5X16 Screw M5X16_IN NG I2ET 2
45 310600013  |Starter Catch Plate 5 e ohik 1
46 331000059  |Starter Gasket IR 1
47 310500078 [Easy-start Starter 5 B8z 1
48 331000042  [Fuel Tank Holding Plate I 4G AR 1
49 340800095 [Holding Plate Rubber Gasket WA ERRIRE 1
50 230200532  [Engine Case Cover FLfRd = 1
51 230200533  |Engine Case Cover Baffle EE T 1
52 311500003  [Spark Plug KAEFE 1
53 311000070  [Fuel Tank Assy JAEHEA 1




SUNSEEKER BGB43/BGB52 WORKING SHAFT PARTS LIST

Exploded ERP CODE Parts desctiption Qty Nee(:led Pet
No. in English in Chinese Unit
1 311300001 high frame back-pack MZEH G 1
2 310100070  |fuel tank protection support WA RS 1
3 320300006  |M5X20 Screw M5x20_ N 75 f 14T 1
4 320500039  |flat washer 10 SEH 10 1
5 320500038  |spring washer 10 A 10 1
6 320400022  |M10_ hex nut MI10_75 ff U2 £F 1
7 310900006  |transimission support RS 1
8 320300012 |M6x30_hex sets screw M6x30_N 75 F A 0RET 4
9 310100063  |soft shaft set Wi EH G 1
10 330700093  |soft shaft connector WEERE 1
11 320200073  |M6x30_hex screw MG6x30 N 75 F R4 T 1
12 320300003  |M5x12_hex sets screw M5x12_N 7S G IRET 3
13 320300007  |M5x25_hex sets screw M5x25_P /NG I8RET 1
14 210600035  |Aluminium working shaft set ©26x1430 | £ #5ED26x1430 1
14.1 220400034 |Aluminium working shaft d26x1430 FRAE D26x1430 1
14.2 oil-retaining bearing cover AhihR iR E 5
310100214
14.3 oil-retaining bearing iR 5
15 330900083  [squate connector of hard shaft NP 1
16 330900277  |hatd shaft ®8x1480 fififf8x1480 1
17 310700005  |gear box Pstovie] 1
18 320300011 |M6x25_hex sets screw M6x25_P /Sl A I8ET 1
19 331000196 |3T blade =
20 210100240 |nylon spool FESLA A 1
21 311100103 |throttle trigger C with long throttle cable  [Jif1[ JT4EL{:C (Kl 148) 1
22 310100111 |loop front handle PRIFAIZH 74 1
23 230200865  |protection guard support YIRHE 1
24 320300008  |M5x30_hex screw M5x30_N /S LA IRET 2
25 230300177 |plastic guard set IR 1




	山科
	BGB43 Engine Explosive View & Parts List.pdf
	BCB52 Explosive View-U Handle-SUNSEEKER.pdf
	页面提取自－BCB52 Explosive View-U Handle-SUNSEEKER
	BCB52 欧1 引擎配件 明细表
	BCB52 欧1 割杆配件明细表

	4.Exploded View for the shaft of KBC53BP(Revised)
	Parts List Of BGB43 Transmission




